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@A . Antibiotic, Fluoroquinolone.
* 2% £ ' Administration:

®  Administer tablets without regard to meals.

® Parenteral ciprofloxacin should be administered by IV infusion over 1 hour. Slow
infusion into a large vein will minimize patient discomfort and reduce the risk of
venous irritation.

® Avoid alkaline urine and do not exceed usual dosage because of risk of crystalluria.

Indications and dosage regimens:

Table 1. Adult dosage guidelines

Infection Dose Frequency Duration
Respiratory tract infections
Acute sinusitis 500mg PO/400mg IV~ QI12h 10 days
Mild to Moderate 500mg PO/400mg IV~ QI12h 7-14 days
. 750mg PO QI2h 7-14 days
Severe or complicated 400mg IV Qsh 7-14 days
Nosocomial
Preumonia 400mg IV Q8h 10-14 days
Urinary tract infections (UTI) & Prostatitis
Uncomplicated UTIs 250mg PO Ql12h 3 days
Vi to Moderate 250mg PO/200mg IV Q12h 7-14 days
Complicated UTIs 500mg PO/400mg IV~ Ql12h 7-14 days
Mild to Moderate
chronic prostatitis 500mg PO/400mg IV~ Ql12h 28 days
Infection diarrhea 500mg PO Q12h 5-7 days
Skin & skin structure infections
Mild to moderate 500mg PO/400mg IV~ QI12h 7-14 days
Severe or complicated ~ 750mg PO QI2h 7-14 days
400mg IV Q8h 7-14 days
Bone & joint infections
Mild to moderate 500mg PO/400mg IV~ Ql12h =4-6 weeks
750mg PO QI2h =4-6 weeks

Severe or complicated 400mg IV Qsh = 4.6 weeks
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Inhalational anthrax

(post-exposure) 500mg PO/400mg IV~ Ql12h 60 days
Gonorrhea single dose 250mg PO
Empirical therapy in ?(-)iroringerla\gillin 50
febrile neutropenic pkp h Q8h 7-14days
atients mg/kg Q4h, not to
p exceed 24 g/day )
Intra-abodominal
400mg 1V QI2h 7-14 days

complicated infection”

*used in conjunction with IV metronidazole. When appropriate, switch to oral ciprofloxacin in a dosage of 500mg QI2h in

conjuction with oral metronidazole.

Table 2. Recommended dosage in adults with renal impairment

Cler (mL/min) Dosage

Tablets
30-50 250-500 mg Q12h
30-50 (with severe infections) 750 mg Q12h
5-29 250-500 mg Q18h
5-29 (with severe infections) 750 mg Q18h
Hemodialysis or Peritoneal 250-500 mg once Q24h; give dose
dialysis after dialysis
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5-29 200-400mg Q18-24h
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IV: 6 to 10 mg/kg/dose Q8H; maximum dose: 400 mg/dose.
Oral: 10-20mg/kg/dose Q12H » Max dose: 750mg/dose.
— g R (SR R P.oaeruginosa F M 2 f G E 2 K
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IV: 10 mg/kg/dose Q8H; maximum dose: 400 mg/dose.
Oral: 20mg/kg/dose Q12H, Max dose: 750mg/dose, 1500mg/day.
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IV: 10 mg/kg/dose Q12H; maximum dose: 400 mg/dose, 800mg/day.
Oral: 15mg/kg/dose Q12H, Max dose: 500mg/dose, 1000mg/day.
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® Fluoxetine, escitalopram, buprenorphine, hydroxyzine, sertraline, donepezil,
hydroxychloroquine, dronedarone, ondansetron, metronidazole, class la
antiarrhythmic agents: 7 risk of QT-interval prolongation.
® Dexamethasone, hydrocortisone, methylprednisolone, triamcinolone, prednisolone,

cortisone: T risk of tendon rupture.
® Warfarin: T risk of bleeding.
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® Potassium sulfate/magnesium sulfate/sodium sulfate: | absorption of
fluoroquinolone antibiotics.

® Aluminum, calcium or magnesium containing products: | oral fluoroquinolone
antibiotic effectiveness.

® Theophylline: may result in theophylline toxicity (nausea, vomiting, palpitations,
seizures).

® Antidiabetic agents: T risk of hypoglycemia or hyperglycemia.
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